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Your Ref. No. : NIL
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PART A

P{RTICULARS OF SAMPLE

i. o*.
In Sealed

12.06.20

15"M..2A

02.02:.20

PART B
SUPPLEMENTARY INFORM

: Drawn

: As per

a) Name of the sample(as state<l by the party)

b) Grade/Variety /TypelsizetClass etc.
c) Code No.
d) Quantity (pcs/mtr/gmlnos)
e) Mode of packing

(Sealed carton/poly pouctr/container or not)
Date of receipt of sample

Date of Perforrnance of test

Date of Completion
Any other information

0
g)

h)

i)

a) Reference to sampling prccedure

b) Supporting documents fbr Measurements

Taken and rdsultsderived likegrap!5, - -

Tables, sketc\s and/or Photolpaphs as -

appropriate to ttist report'if an;, (to be attached)
c) Deviation'from.the test methods as : Not
Prescribed in relevant ASTM/ :SOiBIS/
Work instrustions, if any

0-"-
AIfTHORISED SIGNATOR'/
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BMITTED

able Film

larton

\TION
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ANALYSIS REPORT Report No.: 13't4
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PART C

TEST RESULTS

Sr.

No.

Name ol'the Test Test
Method/Standar

Unit Results
obtained

Specified
Requirements

Sample Details : Composta rle Film (As s tated by the part )

I Materia Identification FTIR/DSC Blends of
PLIVPBAT

2.

Disinter
mm sier

ration(Dry mass passing through 2
e after 84 days)

ISO 17088:202
c1.6.2.1

t.Yo

8.5

Not more
than l0%o

J. Ultimat,
referenc
referenc

aerobic Biodegradat ion (with
to 100% degradatior of positive

ISO 17088:202
c1.6.3.1

4
o:Yo

(- Kf
>90 (At the
end ofthe
test period

not more than
I 80 davs)

4. Plant gr
Monocr
% Seed

Dicotyl
% Seed

rwth study-
tyledon(Sorghum)
)merggrca^.-\
d?(gmato)\) fi\k

l"?
.t

lYo

>90

>90

5.
a.

Acute I
Surviva
days

{ot{xic effects to ear'ftn}prm
ldrlt earthworm at tre'\nhrof 7

\ \ il \\*-""- ly"o\3'
,/ c1.6.4.4

ol,

100 >90

b.

Surviva
days

97.5 >90

c. Biomas at the eiAofl4 days 98.12 >90

6.
a.

Chroni
Surviva
days

f,cotoxic effects to rarthworm
adult earthworm at t re end of 28

ISO 17088:202

c1.6.4.5
olt

96 >90

b. Surviva
days

adult earthworm at t re end of 56 95 >90

c. Biomas at the end of56 dayr; 92.70 >90
d. Offsprir g at the end of 56 da;,s 93 >90

tI
tri

Note: The

rq*. qE./ I
r.ffi. srlqarfr/

liled observation on biodegradability test is enclosed

e

iIGNATORY

{ARATH K. L.
st lechnicalOfficer

Annexure -l

n A-r\\ *.\
nulrbnbes6rGNAroRY
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notified on27"' September, 1999E
Concentration of Metals like Cobalt,

subrnitted to the laboratory.

by the purchaser.
t the written approval of the laboratory.

tr: th,e notice of the laboratory within

ED SIGNATORY
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PART C

TEST RESULTS

Fleport No.: 1314
Date: 02.02.2024

Ilesults obtained

ury (Hg)
ium (Cd)

ISO 17088:2021

ronment and

Selenium

PART D

quality of the subserluent production lot has to be

S!GNATORY

BHARATI,I K. L.

is Test Report / Certilicate is issued only for the saml
e results stated above related only to the items tested.

s Test Report shall not be reproduced except in full u,it
y anomaly/ discrepan;y in this report should be broughr

'-/

days from the date ofissue.
Tests (if any): # Gujarat Laboratory

H,:ad Offce: CIPET, Guindy, Chennai 600 o3UtF. ffi/ Techn

0n

Ministry of

REMARI{S: Nil

Note :
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Annexure-l

BSERVATION EOI1 BIODEGRADABILITY TFS 'AS 
]

arty)
Acid (

r)

t, muf

Customers D

Name of the

1. Sampl
2. Mater

3. Obser

a) Con

Dry
Voli
Coz

int
Tesl

PER lS /lSO 17088:2008

PLA)/ Poly Butylene Adipat

ricipa I and u"r{$r"waste\. ll

ltails:

Party :- ATTRI ENTI:RPRISES

r Details : Compostable Film (As declared by the I
rl ldentification by F t-tR & DSC : Blends of poly lactir

Terephthalate (pBA
uation:-
litions of reaction mixtures
in of Compost
:tion Temperature
Solid

tile Solid

rvolved during 1st 10
lank vessels

Duratigtl**-",
re/ilffiah*
rF dT reaction vessel
rfre{t meoium

e Co-

))nSiroilos oT

Vo

b) pH

Sl. No. CompostingJVgsset \x*-;' ,/ pH (before :st) pH (after test)
I \wff 7.1
2

8.2
3 8,rffi3 

-

8.4
4 Cellulose I 7.6 8.0
5 Cellulose 2 7.6 8.1
6 Cellulose 3 8.0 7.6
7 Nesative I 7.4 7.5
8 Negative 2 7.5 8.1I Negative 3 7.6 8.3l0 Sample I 7.5 8.5ll Sample 2 7.5 8.2t2 Sample 3 7.4 7.1

*.qc.l BH,

r.er{irmfttAss

v

iIGNATORY

RAThI K. L.
Tecl:ni*al Gfficer

Pag;e
^J,ro*\n/oLu*)

\TORY

4of10
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Percentage biodegradation relative to positive re

MEAN (e6l

The reference material- Cellulose (%)

coDE NO. 894
t20

6 1oo

380
c,
860o
340
3zo
ar\

0

BI-IARATI"I K" L.
t / Asst. Technical 0ffitu

q{q*.!tr
W.r6.ofrcfi
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4. Result :

40

ANALYSIS REPORT



I

fr+e:tfi*f
{TErt ( o{r$.!
( gdf nr{sqlkm'
rqrr{ \rs t}-rvrmfrt
{crfi qs r{cfirrtr6c,
qtz: i eso +q-a, fr.i
THFI : (07e) 4o1o39OG(

ttfl: dpotahmd@small.

}{IgI{z: wrw.clpeLgov.l

tutdc'fistz, m,i

Itfi,FH

.4. )
fiFrqfuqdtmffi{rqFr)
I
r{ir gGtR

i.gr.S., TrsI, irgrqlqR - st 244s.
z ** : (079)4ooE3gos
rm, ahm6dabed@clpct.gov.ln

I - eoo osz

wfizmqft{ur *t, t PLASnc

)lPE l' : INSTITUTE 0F PETR0CHEMIGA{S

TECHNoLoGY (rPT)

Form.rly C.nlnl lnatltutc ol Phstics Englnerrlng I Technololy)

Oopartment of Chemicals & P€kochemicfls

Minisfy of Chemicals & Fertilizers, Govt. of lnfia
Ptot No.630. PhasslV G.|.O.C., Vatva, Ahmedabad-382745

Tal6. : (079) 40103900-902, 925, Fax : (079) 40083!05

Em.ll : clp.tEhmd@gmall.com, ahmedabad@clpet.gof.ln

Web, : vrYrv3ipet. goy. i n

Head ofilco : CIPET, Guindy, Ch€nnai - 600 q32

G CE:NTRE

ANALYSIS REF,ORT Report No.: 1314
Date: 02.02.2024

5. Visual rvation of Sample

Description Week :1 Week 3 Week 8 Week ll.3 Week 15
Structure Film sample l:ilm sample Film sample Fiilm sample Film sample

Moisture Adequate
Moisture level

,\dequate
Moisture level

Adequate
Moisture leve

A.dequate
Nloisture level

Adequate
Moisture level

Colour Milky white Ivlilky white Milky white Iradded white

Fungal

Development
Nil Nil Nil Nil Nil

Smell Organic/dirt
like

Organic/dirt
like

Organic/dirt
like --

Qrgqnic/dlirttrlhe I
prganic/dirt
/ tite

5. Visual

{*a-*
,ationof Compost /^ \ \ ).1 \1

Description tleek 3 lelt--8--- Week 13 \ l\ Week 16
Structure rr*",\) Flnd Particles ,,trt,\., Fi;ne Particles .$ine Particles

I

Moisture lquate
pture level ::HY: A#quat{ \

'ry6isture l#el
Adequate
moisture level

Adequate
moisture levelyrEqY-:Jr'.,

Colour \slz /)ark Bloum---- Dark Brown Dark Brown Dark Brown

Fungal

Development
Tfir" Nil Nil Nil Nil

Smell Organic/dirt
like

Organic/dirt
like

Organic/dirt
like

Organic/clirt
like

Organic/dirt
like

I

,
AUTHORISEE

qflr*.qH" /
qEf.rfi,.w.flqffi'fl

SIGNATOR'Y AUTHORISED S!GNATORY
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(As declared by the party)

Blo E9..lrr

E

R

[[gi
;s

4) 1016.3

sl872.637

7. FTIR Anal

Sample Det

mrr*.w./
w.ffi.ffi
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sarnple is Blends of poly lactic Acid

Compostable Film .
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Report No.: 1314
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rr2s, 1ll}.0 180.0 lmJ
TerpCC

-Bl0 
g9{ 06c

above FTIR & l)SC analysis indicates the

(PLA)/ Poly Butylene Adipate Co- Terephthalate

HARATH K. L.
,-,I t, , ..

Comment:
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{Tem ( sn$j
(E*f *frqqtk
rlsrrrqita-Gr.Rfrt
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de:'i ffiokq-4, fr.

gero<: frtz,

GRATION - AFTER 12 WEEKS

CODE NO :894

Before Disintegration

Report No.: 1314
Date: 02.02.2024

BEFORE DIS! NTE(iRATION

The disintegr{tion of the sample blr passing through 2 mm sieve

ISO 17088-2q21/lSO 17088: 2012 was found not more than 10%

CODE NO:894

A,fter Disintegration

(12 Weeks)

DISIN'TEGRATION

r 12 week in composting condition as per

original dry mass remain.

0--s-
AUTfiONISED SIGNATORY

$rflr*. qfr. / BHAR.ATH K.
W. m, efiraf, I / Asst Technical Ofl

orrhou.ftlAroRY
Page 9 of 10
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